
2.4

e2ob ect . ',.o: 	 is :;test .44as''.to e
43: parachute attachment -asseibl

e:.:structural

This test was conducted in accordance with a Work Order authorization,
dated August .

 22, 1957, from Division 1222 to Division 1612. , F.' W.
1222, was the _consultant.

There have been no past tests of this assembly by Division 1612.

tun for Test

I. For Photo of test setups see Figs.. 1 and 2.

II. . The 'following components were used in the test:.

One TX-43 parachute attachment assembly with two different
lug designs. 
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w4u pa!pis wax, iits4.:4n, ,,:the

i. One 	 Baldwin atrain..indicator,...SetiOLNO
2. . One box type
3. One Simplex :hydrealic . ram .• capacity :30 :tons..
4. One Sprague . _ air...Operated.hydraulic: 'pump. r.

The following Instrumentation was used in *testi •

• Stresscoat Number

Procedure 

After the rietup.was COmpleted:ae.jahown in Fig. 1, or the
3 assemblies, Streseceetwas applied to the:parachutelmg:and-estatic
load was applied to the ..nylon:strap connected to the4arachutaA#Obitielmt
by means of a hydraulic ram, d§hUecting'liO4Oland:aqalporOSct. ,

pull bar - ii. ,cohjuidetion SR-4:41#tin indicator. 'T1110,6811
was applied in 1000-pound Streescoat
was noted at which time the inCrement:OfflOading:willinereasedt0'..
cent of the preceeding load. Since the lug failed during the teit.:nf- .
the first assembly a redesigned lug was usatiduring the 1a three tests.
For test NO. 4 the setup was the same except the nylon strap was replaced
by a pull bar so that the ultimate strength of the remainder of the assembly
could be determined.

E124111

The number one parachute!attachMent - asseMbly . failed:at23 t500 pounds.
Failure occurred when the roller and inserts attached to the nylon strap
pulled the loaded end of the assembly apart. The Stresecoat could not be
observed in the region where failure originated since this area was ob-
scured by the nylon straps. Figures 3, 4, 5, and 61shoW(the Stresscoat
patterns that formed during the test. The encircled patternswere..„eaused
by tension and the unmark:d patterns by compression. Table I lists the
Stresscoat data and applied loads for this test. For photos of the defor-
mation and failure, see Figs. 7, 8, and 9.

The number two assembly failed when loaded to 24,300 pounds. Failure
occurred when both straps of the double loop nylon strap broke at 24,300
pounds. For photo of this failure, see Fig. 10. Figures 11 through 14
show the crack patterns that developed in the Stresscoat during the test
with the marked patterns being caused from tension and the unmarked pat-
terns by compression. Table II lists the Stresscoat data for this test.
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The number three atiseablY : vaslOaded.tn . 15,100:poUnde:14hadlailuraoccurr
in One loop of the double loop strap. For' Oto14::thia,,failnre-.;:- .0ee Fig

ThafStresapOit:. 	 Figs. 	 10::4;11
treascOat data a

number falr assembly wae,loaded toftilure wbich occurred at
a when the 1/2—iiich diameter pins of the rbU et sheaied c,ff at ,the

erts. For deforhatiOn of 	 . 19. For photo of failur
Fig. 20, Figurai21 through 	 the Streascoat patterns that form

ing this teat and table IV 1ist the Stresacoat

Copy to:
W. A. Gardner, 1610
D. M. Bruce, 1282
C. L. Gomel, 5523
R. K. Smeltzer, 7221-3
Tech. Ref. File, 7221-3
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FIG. I -- TEST ETUP DURING STATIC TEST OF NOS. I, 2, AND 3 TX-43 PARACHUTE ATTACHM :NT .
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FIG.  3 -- STRESSCOAT CPACK PATTERNS AND FAILURE WHICH OCCURRED
I TX-43 PARACHUTE ATTACHMENT.

DURING STATIC

-6-
REF. SYM :
PROJECT NO

TEST OF NO.

1 6 12 (634
TM-6R2"
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FIG. 4 -- STRESCOAT CRACK PATTERNS AND FAILURE WHICH OCCUPPED DURING STATIC TESt OF NO.
I TX-43 PARACHUTE ATTACHMENT.

REF. SYM: 16121 (632)
PROJECT NO. TV-682-7-
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FIG. 5 -- STRESSCCAT CRACK PATTEPNF AMA FAILURE WHICH OCCURRED DURING STATIC TESt OF NO.
I TX-43 PARACHUTE ATTACHMENT. 	 j

REF. SYM: 1612 (632)
PROJECT NO. TM-682-8-
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FIG. 6 -- STPESSCOAT CRACK PATTERNS M-IICH OCCURRED DUPING STATIC TEST OF NO. I TX-43
PARACHUTE ATTACHMENT.

REF. SYM: 1612 (632)
-9- 	 PROJECT NO. TM-6E2

MARKED PATTERNS TENSION
UNMARKED PATTERNS COMPRESSION
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FIG. 7 -- DEFORMATION OF INSERTS AND roLLEP WHICH OCCURRED DOPING  STATIC TEST OF 0. I
TX-43 PARACHUTE ATTACHMENT.

REF. SYM: 1612 (632)
PROJECT NO. TM- F2
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FIG. 8 -- FAILURE WHICH OCCURRED DURING STATIC TEST OF NO. I TX-43 PARACHUTE ATTACHMENT.

/ 	 REF. SYM: 1612 (632)
—11— 	 PPOJECT NO. TM•682



FIG. 9 -- FAILURE WHICH OCCURRED DURING STATIC TEST OF NO. I TX-43 PARACHUTE ATTACHMENT.

REF. SYM: 1612 (632)
-12- 	 PROJECT NO. TM-682



FIG. 10 -- FAILURE OF PARACHUTE STRAP DURING STATIC TEST OF NO. 2 TX-43 PARACHUTE
ATTACHMENT.

REF. SYM: 1612 (632)
-13- 	 PROJECT NO. TM-682



FIG. I I -- STRESSCOAT CrACK PATTERNS 	 occurPED DIP ING STATIC
TEST OF NO. 2 TX-43 PARACHI 1TE ATTACHMENT.

PEE. SYIVI: 	 1612 (632)

LJ 	 ) 1..4 f- i■ 	 .,)1 D 	 PROJECT NC. TM-682

MARKED PATTERNS TENSION
UNMARKED PATTERNS COMPRESSION

wowag."''
JED•



REF. SYM: 1612 (632)
PROJECT NO. TM-682

UNCLASSIFIED
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FIG. 12 -- STPESSCOAT CRACK PATTERNS ?1-1ICH_CCCUPPED EIPING STATIC
TEST OF NO. 2 TX-43 PARACHUTE ATTACHMENT
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MARKED PATTERNS TENSION
UNMARKED PATTERNS COMPRESSION
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FIG. 13 -- STPEESCOAT CRACK PATTERNS WHICH OCCURRED DURING STATIC TEST OF NO. 2 jrX-43

PAPACHUTE ATTACHMENT.
/

REF. SYM: 1612 (632)
-16- 	 PROJECT NO. TM-682



MARKED PATTERNS TENSION
UNMARKED PATTERNS COMPRESSION

FIG. 14 -- STRESSCOAT CRACK PATTERNS WHICH OCCURRED DURING STATIC TEST OF NO. 2 TX-43
PARACHUTE ATTACHMENT.

REF, SYM: 1612 6.32)
-17- 	 PPnJErT Nfl, M"-F"



FIG. 15 -- FAILURE OF FAPACHUTE STRAP DURING 	 TEST OF NO. 3 TX-43 PAPACHtlfTE
ATTACHMENT.
/ 7/ I ,

REF. SYM : 1612 (64 ,2)
-18- 	 PROJECT NO. TY-6821



FIG. 16 -- STRESSCOAT CPACK PATTErNS WHICH OCCURRED DURING STATIC TEST OF NO. 3 TX-43
-4:

PARACHUTE ATTACHMENT. 	 REF. SYM: 1612 (632)
PROJECT NO. TM-682-19--
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FIG. 17 -- STRESSCOAT CPACK PATTEPNS MICH OCCURRED DURING STATIC TEST OF NO.
REF. SYM:
PROJECT NO.

PARACHUTE ATTACHMENT.
-20-

3 TX-43

1612 (632)
TIP-682
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FIG. 18 -- STPEESCOAT CRACK PATTERNS WHICH OCCURRED DUPING STATIC TEST CF NO. J, TX-43

PAPACHUTE ATTACHMENT. 	 i,-, ,- 	 -; 	 REF. SYM: 	 1012 (632):, ,i 	; :::
-21- 	 PROJECT NO. TM-682
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DEFORMATION

•

FIG. 19 -- DEFORMATION IVHICH OCCURRED TO INSERT DUPING
PAPACHITE ATTACHMENT.

)

STATIC TEST OF NO. 4 TX-43

rEF. .c_YM: 	 1612 (632)
-- 	 PROJECT NO. TM-682
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FIG. 20 -- FAILURE 4111CH OCCURRED TO ROLLER DURING STATIC TEST OF NO. 4 TX-43 PARACHUTE
ATTACHMENT.

REF. SYM: 1612 (632)
-23- 	 PROJECT NO. W-0.82
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FIG. 21 -- STRESSCOAT CRACK PATTEPNS WHICH OCCURRED DUPING STATIC TEST OF NO.
PARACHUTE ATTACHMENT. REF. SYM:

PROJECT NO.-24-
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22 -- STDEFSCOAT CRACK MI1CH CCCPRED DURING STATIC TEST OF
NO. 4 TX-43 FAnACHUTE ATTACHMENT.

NCIA.A_,SSIFIED -25-

REF. 	 1612 (632)
PROJECT NO. TM-682
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FIG. 23 -- STRESSCOAT CRACK PATTERNS ?MICH OCCURRED DURING STATIC TEST OF NO. 4 TX-p
FAFACHVTE ATTACHMENT. 	 REF. SYM: 1612 032)

PROJECT NO. TM-682
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FIG. 24 -- STPESECOAT CflACK FATTENS 	 OCCUPPED D1ING ETAT1C
TEST CF NO. 4 TX-43 FARACHYTE ATTACHMENT.

" " F74 DA:1-4 LA 	 -27-
REF. SYM: 	 1612 (632)
PROJECT NO. TM-682



STRESSCOAT.DATA FRCE STATIC TEST OF NUMBER 	 . .

	

1Oil...43TARACHUTE ATTACHMENT STHESSCOAT NC. 1206 	 •

Sensitivity 	 Stressooat Photos of 	 . 	 .

Load 	 of Stressoost ' 'Numbers on - StresSoost Anparent Stress'
	(Founds) ,Microinches/Inett Aluiagia& Patterns 	a_aszimagjam:

- 	 - 	 - 	 -5,000
6,000
7,000

	

8,000 	 750 	 1 . 	 Fig. 6 	 , 22,070 -.

	

9,600 	 750 	 2 	 . Figs. 4,5,6 	 - 18,900

	

11,520 	 750 	 3 	 Figs. 4,5,6 	 15,750

	

13,824 	 750 	 4 	 . Figs. 3,4,5,6 	 13,100

	

16,620 	 750 	 5 	 Figs. 4,5,6 - 10,900

	

19,940 	 750 	 6 	 Figs. 3,4,6 	 9,100

	

23,500 	 750



278

STRESSCOAT DATA FROM STATIC TEST OF. meat Tuo
XW-43 FABACHtil.; ATTACH.SNT STRESSCOAT NO. 1205

Stressooat
No. on

Attar

6,000
7,000

	

9,850 	 800 	 I 	 Fig. 11 	 20,300

	

11,800 	 800 	 2 	 Figs.. 13,14 , 	17 pm)
	15,400	 800 	 3 	 Figs. 11,13,14 	 13,000

	

18,500 	 800 	 4 	 -Figs.. 1142,13,14 -  10,800

	

22,200 	 300 	 5 . 	 ;'Figs. 11,12,13;4 	 ',1,000

	

24,300 	 800 	 Figs. 11,13,14 	 84230

1.1
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